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Architectural Testing

ASTM E1680 & ASTM E 1646
TEST REPORT

Q/\\‘
Report No.: (9079.05-450-44 @‘s
&
Rendered to: @
N
SHEFFIELD METALS INTERNATIONAL \z‘&%
Sheffield Village, Ohio N

PRODUCT TYPE: Standing Seam Roof System (2 . Steel)
SERIES/MODEL: SMI 2.0 SCH Mechanical Seam 0() 2 GA. B-Deck

Title \\Qshfnmary of Results
Air Infiltration @ 75 Pa (1.57 psf) KV 0.01 ofm/ft?
Air Exfiltration @ 75 Pa (1.57 psf) NN 0.03 cfm/ft?
Water Penetration Resistance Test Pressure \S 12.0 psf

e

20&{@9 15:47:55 -05'00"
N

Refers@}must be made to Report No. C9079.05-450-44, dated 02/11/14 for complete test
spe@qen description and detailed test results.
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1.0 Report Issued To: Sheffield Metals International
5467 Evergreen Parkway
Sheffield Village, Ohio 44054
Voice: 904.413.7425
Contact: Jim Mitchell @;\
N
2.0 Test Laboratory: Architectural Testing, Inc. ‘2\%\
2658 Electronics Way .{&
West Palm Beach, Florida 33407 L§\
561.881.0020 Qﬁ\s
S
3.0 Project Summary: §\‘8\
§<,
3.1 Product Type: Standing Seam Roof System %Q)Q%
3.2 Series/Model: SMI 2.0 SCH Mechanical Seam Ov Ga. B- Deck

&

3.3 Compliance Statement: Results obtained ar@sted values and were secured by
using the designated test methods. Te@cimen description and results are

reported herein. Q

N\

3.4 Test Date: 12/17/2013 QA
D

3.5 Test Record Retention End D All test records for this report will be retained
until December 17, 2017. \\’é}

3.6 Test Location: Architect esting, Inc. test facility in West Palm Beach, Florida.

3.7 Test Sample Souro@{g\ The test specimen was provided by the client.
Representative sa@s of the test specimens will be retained by Architectural
Testing for a min@ m of four years from the test completion date.

3.8 Drawing R ence: The test specimen drawings have been reviewed by
Architect esting and are representative of the test specimen reported herein.
Test s @men construction was verified by Architectural Testing per the drawings
locaQKé\éin Appendix A. Any deviations are documented herein or on the drawings.

%of Official Observers:

Name

3.9

Q® Company

,\\z\

Vinu Abraham, P.E.
Jeff McGovern
Kristin Nolan

Alan Rule

Kris Conte

Veron Wickham

Architectural Testing, Inc.
Architectural Testing, Inc.
Architectural Testing, Inc.
Architectural Testing, Inc.
Architectural Testing, Inc.
Architectural Testing, Inc.

www.archtest.com



A Test Report No.: €C9079.05-450-44

/l Revision 1: 02/11/14

Report Date: 02/06/14

Architectural Testing Page 2 of 6
4.0 Test Method(s):

ASTM E 1646-95 (Reapproved 2011), Test Method for Water Penetration for Exterior
Metal Roof Panel Systems by Uniform Static Air Pressure Difference.

Q/\\‘
ASTM E 1680-11, Test Method for Air Leakage Through Exterior Metal Roo@nel
Systems. %\QJ
' 0N
&
5.0 Test Specimen Description: @§\
NS
5.1 Product Sizes: Q§\
&
Test Specimen #1A: R ®
Overall Area: 48.9 ft2 Width (inches) (\&Q Length (inches)
Overall size 64 \\Q‘\\Q" 110
Full panel size (2) 183/4 & 110
)
Partial panel size (2) 13 @\ 110
w\\\

5.2 Frame Construction: The test fran@owed for a 5' 4" wide by 9' 2" opening and
was fabricated from C12 x 20.7 sﬁ?‘channels. Three purlins were fabricated from
C6 x 10.5 steel channels. Two@t e purlins were located 4" from each end of the
test frame with the third pu spaced 60" on center.

www.archtest.com
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saturated organic
paper (ASTM D 226)

A single layer of felt paper,
lapped 4 inches, attached
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5.0 Test Specimen Description: (Continued)
5.3 Roof System:
Components Details Attachment Method ,&6\\'
22 quce steel  roof Seams were secured throughythe
Baug \ + | valleys of the deck with # /4"
decking, measuring 1-1/2 s
) o long hex head self-drlth%-' SCrews,
- high and 9' 2" long. One "
Type "B" roof . . spaced 6" on center. deck was
i full width panel (36" wide) .
decking : . secured to the steekpurlins through
and one partial width .
.o the valleys of thececk with #12 x 1-
panel (28" wide) were " -
o 1/4" long heX head self-drilling
lapped and utilized. N
screws, spaggd 6" on center.
30# Asphalt The fel Q&per was secured using

#12 &&" screws with tin tabs
sp 16" on center at the seams

silicon sealant

S

meeting type II to the B-Deck substrate. h two staggered rows spaced
requirements. 36" on center for each sheet.
w\\\\ The roof panels were secured to the
The anels \%ere deck utilizing 2" Float Clips. The
p N panels overlapped each other and
SMI 2.0 SCH constructed fro BAUBE |\ ere seamed using a hand seamer
) steel. Two ial width & .

Mechanical Seam . to 90¢ (stage one) and then using a

panels andc§wo full width .
roof panel anels (SQiere tested mechanical seamer to 180° (stage
E?’ se fﬁs%were tested) "|two). The perimeter of the roof
<§ ' deck was not secured with

4(8\\ fasteners.
Y . 1]
Qbﬁhe G_(.)O galvanized 2,, Each clip was secured with two #12
@'Float Clips measured 2.4 x 1" pancake screws. A clip was
Clips Qg‘ high by 4.3" wide and P ' b
é)" consisted of a4 16 Ga. base used at each panel end and 24" on
((\/\Q and a 22 Ga. tab. center thereafter.

\%%\’ The exterior of the specimen was
p Ster Sealant Grace Perm-A-Barrier and | sealed to the test deck to prevent

extraneous leakage. No sealant was
used in the panel seams.

www.archtest.

com
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6.0 Test Results: The temperature during testing was 76°F. The results are tabulated as

follows:
Title of Test Results Allowed Note
Preload Q\\
31.75+ psf / -31.75 psf No Damage No Damage ,@
Air Leakage, %\\'\
Infiltration per ASTM E 1680 <{§v
at 1.57 psf 0.01 cfm/ft? Report Op 2
Air Leakage, ’\"
Exfiltration per ASTM E 1680 ®§
at 1.57 psf 0.03 cfm/ft? Rgﬁ%rt Only 2
Water Penetration, Q@"
per ASTM E 1646 N
at 12.0 psf No leakage ;({" No leakage 2,3,4

N
Note 1: Pre-loads were held for 10 seconds @\é\a 2 minute recovery period after
removal of each pre-load. The pre-load cycle Wg\/\\sp\erformed 3 times.

\3
Note 2: Air infiltration and water penetr@i& testing was performed at a 0° slope.
\S
Note 3: Water penetration testing\\)l@\performedfor 15 minute duration.

Note 4: Panel surface tempe %Qre prior to and during testing was 75°F. The ponded
water depth during testing@? 1/2 inches.

O
General Notes: \é&
- All testing was pe@?ﬁed in accordance with the referenced standards.

www.archtest.com
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Architectural Testing will service this report for the entire test record retention period.
Test records that are retained such as detailed drawings, datasheets, representative
samples of test specimens, or other pertinent project documentation will be retained by
Architectural Testing, Inc. for the entire test record retention period. «
NS

This report does not constitute certification of this product nor an opinion or endorseMent
by this laboratory. It is the exclusive property of the client so named herein a elates
only to the specimen tested. This report may not be reproduced, except in ful{\ hout the

written approval of Architectural Testing, Inc. g§
N
For ARCHITECTURAL TESTING, Inc. §
§\<&
$
Digihllysignedbwﬂl\é;\ W \\W\
Alan Rule Vin \braham, P.E.
Project Manager Vi resident - Southeast Region
N
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Revision Log

Rev. # Date Page(s) Revision(s) N
1 2/11/14  Page 1, section 3.9 Added Vinu Abraham, P.E. Q}\'
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